
International Journal of Application or Innovation in Engineering & Management (IJAIEM) 
Web Site: www.ijaiem.org Email: editor@ijaiem.org 

Volume 6, Issue 6, June 2017              ISSN 2319 - 4847 
 

Volume 6, Issue 6, June 2017                                                                                               Page 216 

 

ABSTRACT 
Because of not having access to a safe water supply and sanitation affects the health of 1.2 billion people annually (WHO and 
UNICEF, 2000). Water is a very precious source and also basic requirement for survival of mankind. So it is necessary to meet 
with requirement of water availability according to increase in population. Appropriate ‘BALANCING ACT’ would be 
[...]
 Pass the supernatant collected after coagulation, flocculation through the filter  determine MPN and the turbidity of 

the effluent as well as influent. 
Specifications of the Filter column: 
Rate of Filtration     = 10 ml/min 
• Length of base       = 955.5 mm 
• Length of bed        = 500 mm 
• Diameter         = 48 mm 
• Gravel size            = 2.36 – 3.25 mm 
• Coarse sand size          = 1.7 – 2.36 mm 
• Fine sand size    = 1.18 –1.7 mm 
• Area of filtration   = 1808 mm2 

4.1.3 Ultra-violet rays treatment 
Practically in lab, the wastewater directly and after filtration was allowed to flow through the U.V. lamp.G36T5L  with 
a given contact time. This treatment was done to remove all the pathogenic organism and also oxidized some organic 
matter. The treated wastewater, which was subjected to the radiation, was free from turbidity. Radiation of UV lamp 
G36T5L (SANKYO DENKI Co. LTD. Made in Japan) provides 30000-micron watts seconds/cm2 of 2537 Angstrom. 
Wavelength (254 Nanometer) of Ultra violet energy across fluid medium for Silica Quartz Jacket provide 99.9 % 
efficiency due to its pure crystal clear transparency kill contaminating micro-organism of water. 
 
4.2 SAMPLEING. 
 

TABLE NO 2 : Characterization of sampling done. 
Parameters Sample Parameters Sample 
PH 9.22 C.H. 420 
D.O. 4.7 C.O.D. 115 
Temp. 29.3C B.O.D. 50 



International Journal of Application or Innovation in Engineering & Management (IJAIEM) 
Web Site: www.ijaiem.org Email: editor@ijaiem.org 

Volume 6, Issue 6, June 2017              ISSN 2319 - 4847 
 

Volume 6, Issue 6, June 2017                                                                                               Page 220 

Turbidity 14 NTU Sulphate 57 
Odor Objectionable Phosphate 5.2 
T.S. 673 Chlorides 89 
T.D.S. 652 NH3-N 7.5 
S.S. 21 Org. Nitrogen 38.4 
T.H. 284 MPN >1600 
  Total Bacterial 

Count 
34500 

 
NOTE: All Values in mg/lit except pH, MPN and Total Bacterial Count 
Treatment tried was in following sequence 
.CoagulationFlocculation  Sedimentation  Filtration U.V. 
 
4.3 Coagulation, Flocculation and Sedimentation Treatment 
The treatment of coagulation using alum followed by flocculation and sedimentation and filtration was carried out on 
the composite sample.The Treatment of coagulation was carried out for Optimum dose and optimum pH ranges to get 
maximum efficiency for removal of the pollutants in a Jar Test Apparatus. 
Optimum Dose. 
 
Table No 3: Treatment results of coagulation, flocculation and sedimentation in Jar Test Apparatus for Optimum dose 

of Alum 
Sr. number Amount of sample 

taken 
Alum added (mg/lit) Turbidity (NTU) 

0 500 0 10 
1 500 10 7.2 
2 500 20 6.5 
3 500 30 7.5 
4 500 40 8.5 
5 500 50 10 

Optimum dose = 20 mg/lit 

0
2
4
6
8

10
12

0 10 20 30 40 50Tu
rb

idi
ty(

NT
U)

Alum dose applied mg/lit

optimum dose

 
Figure 2:  Graphical Representation of the Coagulation Treatment for Optimum Dose determination 

 
Optimum dose at optimum pH  
 
PH is adjusted with 1N HCL and 1N NaOH 
 
Table No 4 :    Treatment Results of Coagulation, Flocculation and Sedimentation in Jar Test Apparatus for Optimum 

pH at Optimum Dose of alum –20 mg/lit. 
Sr. number Amount of sample (ml) pH Turbidity (NTU) 
0 500 5.57 9.7 
1 500 6.57 8.5 
2 500 7.57 7.5 
3 500 8.57 6 
4 500 9.57 6.5 
5 500 10.57 7 

 
 



International Journal of Application or Innovation in Engineering & Management (IJAIEM) 
Web Site: www.ijaiem.org Email: editor@ijaiem.org 

Volume 6, Issue 6, June 2017              ISSN 2319 - 4847 
 

Volume 6, Issue 6, June 2017                                                                                               Page 221 

 
 

Figure 3: Graphical Representation of Coagulation Treatment at Optimum pH for Optimum Dose 
 
It can be seen from the above that at an optimum dose of 20 mg/lit and at an optimum pH of 8.57 we get maximum 
efficiency of removal of pollutants, turbidity reduces to 4.5 and SS reduces to 19.17 mg/lit. 
 
4.3.1 Filtration Treatment 
After sedimentation the supernatant was collected and was further subjected to filtration for removal of colloidal and 
suspended particulate fraction. This was carried out in an Filtration Column of the specification as stated above. 
The analysis results after filtration was observed as follows: 
a. Turbidity                 = 4.5 NTU  d. Temperature  = 27.6C 
b. PH                        = 8.05   e. SS.                = 34 mg/lit 
c. % Reduction in solids   = 56.41 %  f. Hardness       = 280 mg/lit 

 
Table No 5 : Treatment results  of Filtration 

Parameters Before treatment After treatment % Reduction 
Turbidity 14 NTU 4.5 NTU 67.85 % 
SS. 78 mg/lit 34 mg/lit 56.41 % 
Hardness 284 mg/lit 280 mg/lit - 

 
The wastewater still contained the hardness and suspended solids and hence was further subjected to softening 
treatment (Lime and Soda Process) and treatment of ion exchange for removal of the hardness. 
 
SOFTENING 
The treatment of softening was given using hydrated lime and sodium carbonate. 
Amount of hydrated lime required  = 310.80 mg/lit 

 
Figure 4 : Graphical Representation of removal of Hardness before and after treatment using Lime Soda Process 

 
4.3.4 ION EXCHANGE 
The specifications of the Ion Exchange Column is as below:Cation Exchange Column  
Length of column                                        = 48.5 cm 
Column regeneration with 3N HNO3   
Rate of sample – ml of sample/ml of resin per min  = 0.1 – 0.2 
Rate of passing the sample                               = 10 ml/min. 
% Reduction in Hardness                                =  95 % 



International Journal of Application or Innovation in Engineering & Management (IJAIEM) 
Web Site: www.ijaiem.org Email: editor@ijaiem.org 

Volume 6, Issue 6, June 2017              ISSN 2319 - 4847 
 

Volume 6, Issue 6, June 2017                                                                                               Page 222 

 
Figure 5: Graphical Representation of hardness before and after treatment of Ion – Exchange Process 

 
4.3.5 Ultra Violet Treatment 
Ultra Violet Treatment was  tried on the composite sample for removal of the bacteriological contamination  after 
filtration. This treatment was tried batch wise and in continuous flow conditions, giving  suitable detention time. 
Batch wise treatment : 
Sample amount     = 2 lit, Contact time     = 10 min, After treatment total bacterial count  = Nil 

 
Table no 6:  Reduction After U.V. Treatment batchwise for second sampling. 

Parameter Before 
treatment 

After 
treatment 

Total Bacterial 
Count 

34500 Nil 

MPN >1600 Nil 
 
Continuous Flow Condition: 
At the outlet rate of collecting the sample   = 10 ml/min 
MPN before treatment –                                               >1600 
MPN after treatment –.                              = Nil 
Total Bacterial count before treatment   = 34500mg/lit 
Total Bacterial count after treatment   = Nil 
A Table below shown the over all removal in parameters after each stages of treatment carried out on second sampling. 
 

Table No. 7:  Table showing the Reduction in parameters after each stage of Treatments carried out for second 
Sampling 

Parameters Sample  Characteristics 
after Coagulation, 
Flocculation and 
Sedimentation 

Characteristics 
after Filtration 

Characteristics 
after Softening 
using Ion-
Exchange Process 

Characteristics of 
filtered effluent 
after Ultra Violet 
Radiations 

PH 9.22 8.57 8.5 7.6 7.2 

D.O. 4.7 4.2 4.0 3.5 3.0 
Temp. 29.3C 29 C 29 29 29 

Turbidity 14 NTU 6 NTU 2 NTU 2 NTU 2 NTU 
Odor Objectionable Unobjectionable Unobjectionable Unobjectionable Unobjectionable 
T.S. 673 856 870 655 652 
T.D.S. 652 846 865 650 647 
S.S. 21 10 5 5 5 
T.H. 284 280 279 14 280 
C.H. 420 415 413 8 414 
C.O.D. 115 95 52 35 50 
B.O.D. 50 42 24 12 15 
Sulphate 57 68 72 71 75 
Phosphate 5.2 4.2 4.2 3.9 4.0 
Chlorides 89 124 134 130 135 
NH3-N 7.5 7.0 7.0 6.9 7.0 



International Journal of Application or Innovation in Engineering & Management (IJAIEM) 
Web Site: www.ijaiem.org Email: editor@ijaiem.org 

Volume 6, Issue 6, June 2017              ISSN 2319 - 4847 
 

Volume 6, Issue 6, June 2017                                                                                               Page 223 

Org. Nitrogen 38.4 35 35 34 30 
MPN >1600 >1600 >1600 >1600 Nil 
Total Bacterial 
Count  

34500 
 

34500 
 
 
 

34500 
 
 

34500 
 

Nil   
 

NOTE: All Values in mg/lit except pH, MPN and Total Bacterial Count  

5. DESIGN OF TREATMENT PLNAT FOR REUSE  
Table 8: Design of units of treatment plant 

 

1 COLLECTION SUMP (R.C.C.) 10 X 10 X 4.0 400 M3 '@ 1.8 / LITRE 

2 PRIMARY EFFLUENT PUMP 25 M3/HR 10 M HEAD(5 HP) 

3 FLASH MIXER TANK 1.5M X 1.5M X 2.3M 5.175 M3 @ 4/ LITRE 

4 FLOCCULATOR TANK (3.6M X 1.8M X 2.3M DEPTH)14.904 M3 '@1.8 RS./LIT 

5 CLARIFIER 8.0 M DIA. X 2.8 M  DEPTH = 140.672 M3 '@ 3.0 RS./LITRE 

6 FLASH MIXER AGITATOR 
M.S.STRUCTURE SUITABLE FOR TANK SIZE 1.5M X 1.5M X 2.3M 2 HP 

7 FLOCCULATER MECHANISM 
M.S.STRUCTURE 

SUITABLE FOR TANK SIZE 1.5M X 1.5M X 2.3M 2 HP 1.5 HP 
EACH 

8 INTERMEDIATE COLLECTION TANK (4.5 X 4.5 X 2.8)M 56.7 M3@ RS.2.5/LIT 

9 FILTER FEED PUMPS 30 M3/HR ,40 M HEAD,7.5 HP 

10 PRESSURE SAND FILTER CAPACITY 25M3/HR 

11 ACTIVATED CARBON FILTER CAPACITY 25M3/HR 

12 FINAL COLLECTION SUMP (10 X 10 X 4)M-400M3 '@1.8/LIT 

13 CLARIFIER MECHANISM M.S. 
STRUCTURE SUITABLE FOR TANK 8.0 M DIA.X 2.8 M DEPTH - 140.762 CU.M '@1.8 RS / LITRE 

14 ULTRA VIOLET RADIATION 
MODULES - 4 NOS.- 10 M3/HR EACH 40 M3/HR 

15 SOFTNER SYSTEM 10 M3/HR CAPACITY 

16 SOFTNER FEED PUMP 15 M3/HR 20 M HEAD 3HP 

 
 
 
 



International Journal of Application or Innovation in Engineering & Management (IJAIEM) 
Web Site: www.ijaiem.org Email: editor@ijaiem.org 

Volume 6, Issue 6, June 2017              ISSN 2319 - 4847 
 

Volume 6, Issue 6, June 2017                                                                                               Page 224 

6. RESULTS OF DOMESTIC WASTE WATER TREATMENT 
For the present study, the analysis of treated effluent from the Atladra New sewage Treatment Plant was carried out and 
studying the results, the various treatments were given in the laboratory with reference to the reuse possibilities for the 
industries on the down stream of the plant. 
 If the treated effluent is treated by coagulation and sedimentation using alum 20 mg/lit of optimum dose and 30 

min. detention time, the turbidity remains less than the permissible limit and as the PH of the treated effluent gives 
the optimum results, here PH adjustment is not required. 
 The treated effluent from clarifier when treated on laboratory scale by preparing a filter column having, 
     Diameter    = 4.8 cm, Gravel size    = 2.36 – 3.25 mm, Coarse sand size   = 1.7 – 2.36 mm 
      Fine sand size    = 1.18 –1.7 mm 
    With a flow rate of 10 ml/minute, C.O.D. and solids of the effluent are reduced to a max. Limit. The actual field 

study with more control devices may give some better results than this. This type of treated effluent can very well 
be used for industrial purpose. 
 If this treated effluent after filtration is required to be reused for boiler feed purpose where hardness required is < 

50 mg/lit, then ion exchange treatment gives the hardness below 20 mg/lit which is fit for boiler feed purpose. The 
hardness removal by lime treatment also reduces the hardness by about 50 %. 
 The treated effluent was given the disinfection treatment by passing from UV lamp in the laboratory by the bacth 

wise and continuous condition for 10 min and 12 min duration, at a rate of 10 ml/min at the outlet. The treated 
effluent was having MPN <2 and total bacterial count nil. This shows that UV treatment is more effective for 
disinfection. But for more quantity the method may not be economical. 

References 
[1] Asano, T. and Levine, A. Wastewater Reclamation, Recycling and Reuse: Introduction. In: Asano, T. (ed.), 

Wastewater Reclamation and Reuse, CRC Press, Boca Raton, Florida, USA, (1998) pp.1-55.  
[2] Asano, T., F.L. Burton, and G. Tchobanoglous Water Reuse: Issues, Technologies and Applications, Metcalf & 

Eddy, Inc., McGraw-Hill Book Co., New York, (2006) 
[3] NY. A. Bonnaccorsi, “On the Relationship between Firm Size and Export Intensity,” Journal of International 

Business Studies, XXIII (4), pp. 605-635, 1992. (journal style) 
[4] Mehta K.P. & Patel (Dr.) A.S, (2011) Water status and need of reuse – a review for India ,International journal of 

computer applications in Engineering technology &sciences (IJ-CA-ETS) in volume 3, Issue 2, April to 
September, 2011.ISSN:-0974-3596 

[5] GEORGE F. MANGAN(1978),” Reuse of waste water: impact on water supply planning”,  Hydrological Sciences -
US Department of the Interior, Washington, DC 20240, USA/1978. 

[6] Government of Gujarat (2007)Towards Achieving Drinking Water Security: Gujarat shows theWay, Water Supply 
Department, Gandhinagar. 

[7] Horsefield, D.R., Goff, J.D- 1976. “Municipal Wastewater Recycling: A Strategy for Meeting the Zero Discharge”  
American Water Works Association Journal 68 (7) : 357-359"!  

[8] J. DEBOER t and K. D. LINSTEDT,” “ADVANCES IN WATER REUSE APPLICATIONS”,(1985) American 
Water Works Association, Water Res. VOl. i9, No. 11, pp, 1455-1461, 1985 

[9] J.B.Andelman* and J .D . C l i s e  WATER REUSE OF WASTEWATERFROM A POULTRY PROCESSING 
PLANT, (2008) Assessment of Reclaimed Municipal Wastewater Applicationon Rice Cultivation Springer Science 

[10] Mehta K.P. & Patel (Dr.) A.S, (2010) Waste water reuse from sewage treatment plant- a step towards solution of 
water scarcity, Environmental pollution control board, New Delhi, March- April 2010. ISSN: 0972-1541  

[11] Mehta K.P. & Patel (Dr.) A.S, (2010) Waste water reuse from sewage treatment plant- a step towards solution of 
water scarcity, Environmental pollution control board, New Delhi, March- April 2010. ISSN: 0972-1541  

[12] Prof. P.S.Navaraj(2005),”Anaerobic Waste Stabilization Ponds: A Low-cost Contribution to a Sustainable 
Wastewater Reuse Cycle”, Asian Development Bank, August 2005 

[13] Rose, J. B., Dickson, L. J., Farrah, S. R. and Carnahan, R. P. (1996) ‘Removal of pathogenic and indicator micro-
organisms by a full-scale water reclamation facility’, Water Resources Vol. 30, No.11, pp 2785−2797.  

[14] Shelat S K (2004) “A Presentation on Energy and Water Resources in Gujarat”, in Government of Gujarat 2004 
Gujarat in 21st Century: Water and Energy, Emerging Technologies, Tourism and Diaspora, Gandhinagar: 3-20. 

[15] Singh O P et al. 2004, Dinesh Kumar M. 2005, Labhsetwar V K. Undated, Seckler David. 1998,Browers John et 
al. 2000, Bueren van Martin et al. 2004 and Abdul Kalam A. P. J. 2005).WATER SCENARIO IN INDIA 
Proceedings of Trombay Symposium on Desalination and Water Reuse, 2007   

[16] World Health Organization (WHO) (2006), Guidelines for the Safe Use of Wastewater, Excreta and Grey Water, 
volume 2: Wastewater Use in Agriculture, Geneva, Switzerland.  

[17] R. Caves, Multinational Enterprise and Economic Analysis, Cambridge University Press, Cambridge, 1982. (book 
style) 



International Journal of Application or Innovation in Engineering & Management (IJAIEM) 
Web Site: www.ijaiem.org Email: editor@ijaiem.org 

Volume 6, Issue 6, June 2017              ISSN 2319 - 4847 
 

Volume 6, Issue 6, June 2017                                                                                               Page 225 

 
AUTHOR  

Dr. .Komal P.Mehta has done BE, ME , Ph.D from The M.S.University of Barod, VAdodara, Gujarat, 
India. She has more than 13 years of experience in the teaching field with 18 research publications in 
reputred journals. Her area of interest for research is Water and waste water reuse. She is Ph.D 
supervisor in Gujarat Technological University, Vadodara. Curretly working as Head Of The 
Department and Professor in Civil Engineering Department, ITM Universe, Vadodara 
 

 
Acknowledgement : My special thanks to Late Dr.A.S.Patel ( Ph.D supervisor), Ex vice dean of Faculty of Technology 